REF. PART NUMBER PART NAME CODE NO. QTY REMARKS INTERCHANGE
10 20A3160101 CAM SHAFT CP - 1 85DX2.9B N=40 278-31601-41
23 20A3510101 PIN(CAM SHAFT) CP - 1    
27 20A0280100 O RING - 1 5.8DX9.6D  
60 20A3360103 VALVE SPRING - 2 19.2DX2.3DX27.4L  
70 20A3370103 SPRING RETAINER - 2    
80 20A3340103 INTAKE VALVE - 1 25.5DX5.5DX68.1L  
90 20A3350103 EXHAUST VALVE - 1 23.5DX5.5DX68.1L  
95 20A3380103 COLLET-VALVE - 4    
150 21D3560101 TIMING CHAIN CP - 1 92 LINK  
160 20A3691103 TENTIONER - 1    
163 20A3710103 SPRING(TENTIONER) - 1 10DX1.8DX14L N=4.5  
166 20A3690203 PIN(TENTIONER) - 1 6DX13DX34L  
170 20A3691303 CHAIN GUIDE - 1    
200 20A3500401 PIN(ROCKER) CP - 1    
202 20A0321100 CLIP - 1 5DX11DX0.6T  
220 20A3620100 ROCKER ARM(IN) AY   1    
225 20A3620200 ROCKER ARM(EX) AY   1    
230 20A0140100 ADJUST SCREW - 1 M5X0.5X23L  
231 20A0140100 ADJUST SCREW - 1 M5X0.5X23L  
240 20A0180100 NUT - 1 M5X0.5X4.1H  
241 20A0180100 NUT - 1 M5X0.5X4.1H  
290 20A0111100 FLANGE BOLT - 1 M6X1.0X14DX12L  
310 20A3010111 MUFFLER CP - 1    
320 20A3420101 MUFFLER COVER CP - 1    
340 20A3520103 GASKET(MUFFLER) - 1 T=0.2 26D 9DX58P  
350 20A0185120 FLANGE NUT - 2 M8X1.25X17DX7.5H  
360 20A0120100 TAPPING BOLT - 2 M6X13DX10L  
361 20A0111200 FLANGE BOLT - 1 M6X1.0X14DX8L  
365 20A0110400 FLANGE BOLT - 1 M8X1.25X16DX12L  
367 20A0210100 WASHER - 1    
385 20A3720301 SCREEN CP - 1    
387 20A0140200 TAPPING SCREW - 2 M4X6L  
540 20A3290201 INSULATOR CP - 1    
550 20A3590303 GASKET 2(INSULATOR) - 1 T=0.5  
560 20A3590203 GASKET 1(INSULATOR) - 1 T=0.5  
570 20A0185200 FLANGE NUT - 2 M6X1.0X13DX6H  
580 20A0111300 FLANGE BOLT - 1 M6X1.0X13DX20L  
850 20A0811100 BREATHER PIPE - 1 8DX11DX104L  
  • FIG.: 300
  • Item No.: EX210DRK051-300
  • Date: 2018-08-29
  • 币种:

Buy now